


Desalination  
Engineering

00_Voutchkov_FM_pi-xxx.indd   1 11/20/12   6:43 PM



About the Author 
Nikolay Voutchkov, PE, BCEE, is an internationally 
recognized expert in the field of membrane water and 
wastewater treatment with extensive experience in 
the development of seawater desalination projects. He 
is the president of Water Globe Consulting, LLC, 
which provides independent engineering advisory 
services to the desalination and water reuse industry.  
Mr. Voutchkov is an active member of the WateReuse 
Association’s Desalination Committee, the American 
Water Works Association’s Desalination and Mem-
brane Processes Committees, the American Membrane 
Technology Association, and the International Desali-
[...]
Chapter 7 (“Intake Pump Stations”) presents key advantages and disadvantages of 
alternative intake pump station configurations, including wet-well, dry-well, and 
canned pump systems, and provides guidance for pump station sizing and cost 
estimation.

Chapter 8 (“Source Water Screening”) discusses alternative types of intake screens 
(including bar, band, and drum screens), microscreens, and cartridge filters. It also 
describes design and cost considerations for the selection of desalination plant screening 
facilities.

Chapter 9 (“Source Water Conditioning”) is dedicated to systems for chemical 
conditioning of saline source water prior to its further pretreatment or direct application 
of membrane separation. The chapter addresses commonly used chemicals such as 
coagulants, flocculants, scale inhibitors, biocides, and pH adjustment compounds.

Chapter 10 (“Sand Removal, Sedimentation, and Dissolved Air Flotation”) presents 
alternative pretreatment technologies that are commonly used for removing relatively 
large particulate solids from the source water. The chapter includes construction cost 
curves for lamella settlers and dissolved air flotation clarifiers.

Chapter 11 (“Pretreatment by Granular Media Filtration”) is dedicated to the most 
commonly used type of technology for removing fine solid particles from the source 
water—granular media filtration. It discusses alternative filter configurations and their 
performance and applicability. The chapter includes cost curves for dual-media gravity 
and pressure filters.

Chapter 12 (“Pretreatment by Membrane Filtration”) discusses the use of 
microfiltration and ultrafiltration membrane systems for pretreatment of saline source 
water. The chapter presents key design and planning considerations for most commonly 
used commercially available membranes, from Norit, Hydranautics, Filmtec, GE Zenon, 
and Memcor/Siemens. It contains design examples for submerged and pressure-driven 
ultrafiltration systems and cost curves for membrane pretreatment.

Chapter 13 (“Comparison of Granular Media and Membrane Pretreatment”) 
provides a comparative evaluation of granular media and membrane pretreatment 
systems in terms of effect of source water quality on their performance, surface 
area requirements, generated residuals, chemical and power use, and overall water 
production costs. The chapter also includes guidelines for selecting a pretreatment 
system.

Chapter 14 (“Reverse Osmosis Separation”) features a detailed overview of key 
RO system components—high-pressure pumps, RO racks, energy recovery system, 
RO membrane cleaning system, and instrumentation and controls. The chapter 
discusses the performance and configuration of state-of-the-art RO membrane elements 
used for nanofiltration, brackish water desalination, and seawater desalination. This 
chapter also addresses commonly applied RO system configurations and discusses full-
scale applications of such systems. It includes design examples and provides guidance 
information for cost estimation.

Chapter 15 (“Post-Treatment of Desalinated Water”) describes commonly applied 
technologies for remineralization of permeate produced by desalination systems, 
including lime–carbon dioxide feed systems and limestone (calcite) contactors. It 
includes guidelines for the application, configuration, and design of such systems,  
as well as example cost estimates for lime–carbon dioxide and calcite–carbon dioxide 

00_Voutchkov_FM_pi-xxx.indd   21 11/20/12   6:43 PM



 xxii P r e f a c e

conditioning systems. The chapter also features an overview of alternative disinfection 
systems and guidance for their use in desalination applications.

Chapter 16 (“Desalination Plant Discharge Management”) includes a comprehensive 
overview of commonly applied technologies and systems for disposal of concentrate 
and other waste streams generated in desalination plants. The featured concentrate 
disposal alternatives are near-shore and offshore concentrate discharge, disposal to a 
sanitary sewer, deep injection wells, land application, evaporation ponds, and zero 
liquid discharge systems. Construction cost curves are presented for each of these 
systems.

Chapter 17 (“Desalination Project Cost Estimates”) describes the main components 
of the capital and operation and maintenance costs of brackish and seawater 
desalination plants and provides guidelines for their assessment based on site-specific 
project conditions and components. This chapter also includes an example cost 
estimate of a 40,000 m3/day (10.6 mgd) seawater desalination plant.

This book is intended for water utility engineers, managers, and planners; 
consulting engineers and designers; students and teachers in the desalination field; 
and staff members of federal and state regulatory agencies involved in the permitting 
of desalination projects.

Nikolay Voutchkov, PE, BCEE

00_Voutchkov_FM_pi-xxx.indd   22 11/20/12   6:43 PM



 xxii P r e f a c e

Acknowledgments

I would like to express my appreciation to the fellow professionals, colleagues, and 
associates who have reviewed various portions of this book and provided 
constructive comments and suggestions. In particular, I am very grateful to Dr. Boris 

Liberman and Dr. Mark Wilf for the stimulating discussions and shared experience, and 
for their views on key book topics such as source water quality characterization, intakes, 
seawater pretreatment, alternative reverse osmosis system configurations, and energy 
use minimization.

Special appreciation is extended to Dr. Steven La Page of M-REP Consulting and 
Dr. Jeffrey Graham and Dr. Scott Jenkins of the Scripps Institution of Oceanography 
(University of California, San Diego) for their work on the development of the 
methodology for assessing the salinity tolerance of marine microorganisms.

I gratefully appreciate the assistance of Mr. Daniel Marler, manager of the Carlsbad 
seawater desalination demonstration plant in Southern California, and of Dr. Sunny Jiang, 
professor at the University of California, Irvine, and their contributions toward the 
advancement of the knowledge and understanding of seawater pretreatment phenomena 
addressed in this book.

I would like to offer a special note of gratitude to the many equipment and membrane 
manufacturers and public utilities in the United States, Australia, Japan, and other parts 
of the world who have contributed valuable information, details, specifications, and 
photos used in this book.

Finally, my deep and sincere gratitude goes to Mr. Wade Miller, executive director 
of the WateReuse Association, for his inspiration, encouragement, and impetus to write 
this book.

xxiii

00_Voutchkov_FM_pi-xxx.indd   23 11/20/12   6:43 PM



00_Voutchkov_FM_pi-xxx.indd   24 11/20/12   6:43 PM



Abbreviations

A Water permeability coefficient

Å Angstrom

ac Acre

AOC Assimilable organic carbon

AWA Australian Water Association

AWWA American Water Works Association

B Beta (concentration polarization factor)

B Boron

Ba Barium

BOD Biological oxygen demand

BOOT Build-own-operate-transfer

Br Bromide

BWRO Brackish water reverse osmosis

°C Degree Celsius (unit of temperature)

ΔC Concentration gradient

Cf Contingency factor

Ca Calcium

CA Cellulose acetate

CaCO3 Calcium carbonate

CCPP Calcium carbonate precipitation potential

CF Concentration factor

CFD Computational fluid dynamics

CIP Clean-in-place

cm Centimeter

CMF Conventional media filtration

CO2 Carbon dioxide

CWA Clean Water Act

xxv

00_Voutchkov_FM_pi-xxx.indd   25 11/20/12   6:43 PM



 A b b r e v i a t i o n s  xxvii xxvi A b b r e v i a t i o n s

DAF Dissolved air flotation

DBB Design-bid-build

DBO Design-build-operate

DBP Disinfection byproduct

DC Direct current

DO Dissolved oxygen

DOC Dissolved organic carbon

DW Dry weight

EC Electrical conductivity

ED Electrodialysis

EDR Electrodialysis reversal

EPA Environmental Protection Agency

EPC Engineering, procurement, and construction

°F Degree Fahrenheit (unit of temperature)

Fp Feed pressure

FRP Fiberglass-reinforced plastic

ft Foot

ft2 Square foot

ft3 Cubic foot

gal/min Gallons per minute

gfd Gallons per square foot per day

GOR Gained output ratio

GRP Glass-reinforced plastic

GWA Government of Western Australia

GWI Global Water Intelligence

h Hour

ha Hectare

HBMP Hydrobiological monitoring program

HDPE High-density polyethylene

hp Horsepower (unit of power)

H2S Hydrogen sulfide

IDA International Desalination Association

IPP Industrial pretreatment program

IX Ion exchange

J Membrane permeate flux

kg Kilogram

00_Voutchkov_FM_pi-xxx.indd   26 11/20/12   6:43 PM



 A b b r e v i a t i o n s  xxvii xxvi A b b r e v i a t i o n s

km Kilometer

kW Kilowatt (unit of power)

kWh Kilowatt-hour (unit of energy)

kWh/m3 Kilowatt-hours per cubic meter (unit of energy)

L Liter

lb Pound

lb/in2 Pounds per square inch (unit of pressure)

lmh Liters per square meter per hour

LSI Langelier Saturation Index

LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule

m Meter

m2 Square meter

m3 Cubic meter

m3/day Cubic meters per day

MED Multi-effect distillation

MED-TC Multi-effect distillation with thermal compression

MENA Middle East and North Africa

meq Milliequivalent

MF Microfiltration

Mg Magnesium

mg/L Milligrams per liter

mgd Million gallons per day

mi Mile

min Minute

mL Milliliter

mm Millimeter

Mn Manganese

MSF Multistage flash distillation

MTBE Methyl tertiary butyl ether (gasoline additive)

mV Millivolt

MVC Mechanical vacuum compression

µg/L Micrograms per liter

µm Micrometer

µS/cm Microsiemens per centimeter (unit of specific conductance)

Na Sodium

NDMA N-nitrosodimethylamine

00_Voutchkov_FM_pi-xxx.indd   27 11/20/12   6:43 PM



 A b b r e v i a t i o n s  xxix xxviii A b b r e v i a t i o n s

NDP Net driving pressure

NF Nanofiltration

NOM Natural organic matter

NP Nanoparticle

NPDES National Pollutant Discharge Elimination System

NTU Nephelometric turbidity unit

O&M Operations and maintenance

Opfc Osmotic pressure on the concentrate side of the membrane

OCSD Orange County Sanitation District

ORP Oxidation-reduction potential

P Phosphorus

Pr Permeate recovery rate

PA Polyamide

PDFB Percent difference from balance

pH Indication of the acidity or basicity of solution

PP Polypropylene

ppb Parts per billion (1 ppb = 1 µg/L)

ppm Parts per million (1 ppm = 1 mg/L)

ppt Parts per thousand (1 ppt = 1000 mg/L)

PREN Pitting resistance equivalent number

psu Practical salinity unit (1 psu = 1000 mg/L)

PVC Polyvinyl chloride

Qf Fresh water flow

R Permeate recovery rate

RCRA Resource Conservation and Recovery Act

RIB Rapid infiltration basin

RO Reverse osmosis

RWQCB Regional water quality control board

s Second

S Membrane area of an element

Sp Salt passage

Sr Salt rejection

S. AZ Southern Arizona

S. CA Southern California

SAR Sodium adsorption ratio

SARI Santa Ana River Interceptor

00_Voutchkov_FM_pi-xxx.indd   28 11/20/12   6:43 PM



 A b b r e v i a t i o n s  xxix xxviii A b b r e v i a t i o n s

SCADA Supervisory Control and Data Acquisition

SDI Silt Density Index

SDSI Stiff–Davis Saturation Index

SER Standard evaporation rate

STE Salinity tolerance evaluation

SUVA Specific UV absorbance

SWRO Seawater reverse osmosis

TCLP Toxicity characteristic leaching procedure

TDS Total dissolved solids

TDSf TDS concentration of feed water

TDSp TDS concentration of permeate

TFN Thin-film nanocomposite

THC Total hydrocarbons

TMP Transmembrane pressure

TN Total nitrogen

TOC Total organic carbon

TP Total phosphorus

TSS Total suspended solids

u Atomic mass unit

UAE United Arab Emirates

UF Ultrafiltration

UIC Underground Injection Control

US United States (of America)

USBR U.S. Bureau of Reclamation

USDW Underground source of drinking water

UV Ultraviolet radiation

VC Vapor Compression

W. TX Western Texas

WET Whole effluent toxicity

WHO World Health Organization

WPA Water purchase agreement

WTP Water treatment plant

WWTP Wastewater treatment plant

Y Plant recovery

ZID Zone of initial dilution

ZLD Zero liquid discharge

00_Voutchkov_FM_pi-xxx.indd   29 11/20/12   6:43 PM



00_Voutchkov_FM_pi-xxx.indd   30 11/20/12   6:43 PM



1

Chapter 1
Desalination engineering: 

an Overview

1.1 Introduction 
Approximately 97.5 percent of the water on our planet is located in the oceans and 
therefore is classified as seawater. Of the 2.5 percent of the planet’s freshwater, approx-
imately 70 percent is in the form of polar ice and snow and 30 percent is groundwater, 
river and lake water, and air moisture. So even though the volume of the earth’s water is 
vast, less than 35 million km3 of the 1386 million km3 (8.4 million mi3 of the 333 million mi3) 
of water on the planet is of low salinity and is suitable for use after applying conven-
tional water treatment only (Black and King, 2009). Desalination provides a means for 
tapping the world’s main water resource—the ocean.

Over the past 30 years, desalination has made great strides in many arid regions of 
the world, such as the Middle East and the Mediterranean. Technological advances and 
the associated decrease in water production costs over the past decade have expanded 
its use in areas traditionally supplied with freshwater resources.

At present, desalination plants operate in more than 120 countries worldwide; some 
desert states, such as Saudi Arabia and the United Arab Emirates, rely on desalinated 
water for over 70 percent of their water supply. According to the 2011–2012 IDA Desali-
nation Yearbook [Global Water Intelligence (GWI) and International Desalination Asso-
ciation (IDA), 2012], by the end of 2011 worldwide there were approximately 16,000 
desalination plants, with a total installed production capacity of 71.9 million m3/day 
[19,000 million gal/day (mgd)].

While currently desalination provides only 1.5 percent of the water supply worldwide, 
it is expected that in the next decade the construction of new desalination plants will grow 
exponentially due to the ever-changing climate patterns triggered by global warming 
combined with population growth pressures, limited availability of new and inexpensive 
terrestrial water sources, and dramatic advances in membrane technology, which are pro-
jected to further reduce the cost and energy use of desalination.

The brackish water quantity on the planet is fairly limited (0.5 percent), and most of 
the large and easily accessible brackish water aquifers worldwide are already in use. A 
significant portion of the new capacity growth is expected to come from the develop-
ment of seawater desalination plants. While brackish water sources, especially brackish 
aquifers, are finite in terms of capacity and rate of recharging, the ocean has two unique 
and distinctive features as a water supply source—it is droughtproof and practically 
limitless.

01_Voutchkov_c01_p001-012.indd   1 11/19/12   9:20 AM



 2 C h a p t e r  O n e  D e s a l i n a t i o n  e n g i n e e r i n g :  a n  O v e r v i e w  3

Over 50 percent of the world’s population lives in urban centers bordering the 
ocean. In many arid parts of the world, such as the Middle East, Australia, North Africa, 
and Southern California, the population concentration along the coast exceeds 75 percent. 
Usually coastal zones are also the highest population growth hot spots. Therefore, sea-
water desalination provides the logical solution for a sustainable, long-term manage-
ment of the growing water demand pressures in coastal areas. Brackish desalination is 
also expected to increase in capacity, especially in inland areas with still untapped 
brackish water aquifers.

A clear recent trend in seawater desalination is the construction of larger-capacity 
plants, which deliver an increasingly greater portion of the freshwater supply of coastal 
cities around the globe. While most of the large desalination plants built between 2000 
and 2005 were typically designed to supply only 5 to 10 percent of the drinking water 